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Plot 7-590. Radiated Restricted Lower Band Edge Measurement Antenna WF7
Mode: 802.11ax(SU)
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 2417MHz
Channel: 2
PASS & Tlocs REW: 1MHZ  Peak: 2389.90 MHz, 67.29 dBuVv/m
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Plot 7-591. Radiated Restricted Lower Band Edge Measurement Antenna WF7
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Mode: 802.11ax(SV)
Data Rate: MCS4
Distance of Measurements: 3 Meters
Operating Frequency: 2417MHz
Channel: 2
RBW: 1 MHz  peak: 2389.92 MHz, 69.16 dBuV/m
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Plot 7-592. Radiated Restricted Lower Band Edge Measurement Antenna WF7
Mode: 802.11ax(SU)
Data Rate: MCS5
Distance of Measurements: 3 Meters
Operating Frequency: 2417MHz
Channel: 2
RBW: 1 MHz  pegk: 2389.80 MHz, 67.93 dBuV/m
peak VBW: 3 MH : : » 07 H
PASS [ g Ba Sa ook e 56,55 copim
140 A
E
3 120 -
m
=
< 100 A
o
c
g
2 80
o
£ 60
40 A

2310 2322 2334 2346 2358 2370 2382 2394 2406 2418 2430
Frequency (MHz)

Plot 7-593. Radiated Restricted Lower Band Edge Measurement Antenna WF7
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Mode: 802.11ax(SVU)
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 2422MHz
Channel: 3
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Plot 7-594. Radiated Restricted Lower Band Edge Measurement Antenna WF7
Mode: 802.11ax(SV)
Data Rate: MCS4
Distance of Measurements: 3 Meters
Operating Frequency: 2422MHz
Channel: 3
PAS E‘Saké%e‘% - BeW: 1 Wiz Peak: 2388.84 MHz, 67.18 dBuV/m
Posk Offset: 12.4d8 SWT: 1.01ms _Avg: 2389.92 MHz, 51.26 dBuV/m
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Plot 7-595. Radiated Restricted Lower Band Edge Measurement Antenna WF7
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Plot 7-596. Radiated Restricted Lower Band Edge Measurement Antenna WF7

Mode: 802.11ax(SV)
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 2427MHz
Channel: 4
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Peak Offset: 11.7dB_ SWT: 1.01ms

RBW: 1 MHz  pegk: 2388.46 MHz, 68.76 dBuV/m
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140

120 1

100 1

80 A

Field Strength (dBuV/m)

60 -

40 A

23

10 2322 2334

2346 2358 2370 2382
Frequency (MHz)

2394 2406 2418 2430

Plot 7-597. Radiated Restricted Lower Band Edge Measurement Antenna WF7

FCC ID: BCGA2567
IC: 579C-A2567

PCTEST

Proud to be part of @ slement

iz

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:
1C2106080048-01-R1.BCG

Test Dates:
6/2/2021 - 8/11/2021

EUT Type:
Tablet Device

Page 363 of 429

© 2021 PCTEST

V 10.4 5/21/2021

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or
assembly of contents thereof, please contact INFO@PCTEST.COM.




PCTEST

Proud to be part of @ elemen

Mode: 802.11ax(SV)
Data Rate: MCS4
Distance of Measurements: 3 Meters
Operating Frequency: 2427MHz
Channel: 4
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Plot 7-598. Radiated Restricted Lower Band Edge Measurement Antenna WF7

Mode: 802.11ax(SU)
Data Rate: MCS5
Distance of Measurements: 3 Meters
Operating Frequency: 2427MHz
Channel: 4
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Plot 7-599. Radiated Restricted Lower Band Edge Measurement Antenna WF7
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Plot 7-600. Radiated Restricted Lower Band Edge Measurement Antenna WF7
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Plot 7-601. Radiated Restricted Lower Band Edge Measurement Antenna WF7
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Mode: 802.11ax(SV)
Data Rate: MCS5
Distance of Measurements: 3 Meters
Operating Frequency: 2432MHz
Channel: 5
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Plot 7-602. Radiated Restricted Lower Band Edge Measurement Antenna WF7
Mode: 802.11ax(SV)
Data Rate: MCS4
Distance of Measurements: 3 Meters
Operating Frequency: 2437MHz
Channel: 6
‘ RBW: 1 MHz  pegk: 2389.92 MHz, 68.30 dBuV/m
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Plot 7-603. Radiated Restricted Lower Band Edge Measurement Antenna WF7
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Mode: 802.11ax(SV)
Data Rate: MCS5
Distance of Measurements: 3 Meters
Operating Frequency: 2437MHz
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Plot 7-604. Radiated Restricted Lower Band Edge Measurement Antenna WF7
Mode: 802.11ax(SV)
Data Rate: MCS4
Distance of Measurements: 3 Meters
Operating Frequency: 2437MHz
Channel: 6
~ RBW:1MHZ  peak: 2484.70 MHz, 68.97 dBpV/m
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Plot 7-605. Radiated Restricted Upper Band Edge Measurement Antenna WF7
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Plot 7-606. Radiated Restricted Upper Band Edge Measurement Antenna WF7
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Operating Frequency: 2442MHz
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Plot 7-607. Radiated Restricted Upper Band Edge Measurement Antenna WF7
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Plot 7-608. Radiated Restricted Upper Band Edge Measurement Antenna WF7
Mode: 802.11ax(SV)
Data Rate: MCS5
Distance of Measurements: 3 Meters
Operating Frequency: 2442MHz
Channel: 7
RBW: 1 MHz  pegk: 2484.90 MHz, 68.99 dBuV/m
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Plot 7-609. Radiated Restricted Upper Band Edge Measurement Antenna WF7
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Plot 7-610. Radiated Restricted Upper Band Edge Measurement Antenna WF7
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Mode: 802.11ax(SV)
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 2447MHz
Channel: 8
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Plot 7-611. Radiated Restricted Upper Band Edge Measurement Antenna WF7
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Plot 7-612. Radiated Restricted Upper Band Edge Measurement Antenna WF7
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Mode: 802.11ax(SV)
Data Rate: MCS5
Distance of Measurements: 3 Meters
Operating Frequency: 2447MHz
Channel: 8
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Mode: 802.11ax(SU)
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 2452MHz
Channel: 9
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Plot 7-613. Radiated Restricted Upper Band Edge Measurement Antenna WF7
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Mode: 802.11ax(SV)
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Distance of Measurements: 3 Meters
Operating Frequency: 2452MHz
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Plot 7-614. Radiated Restricted Upper Band Edge Measurement Antenna WF7
Mode: 802.11ax(SV)
Data Rate: MCS5
Distance of Measurements: 3 Meters
Operating Frequency: 2452MHz
Channel: 9
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Plot 7-615. Radiated Restricted Upper Band Edge Measurement Antenna WF7
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Mode: 802.11ax(SV)
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 2457MHz
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Peak VBW: 3 MHz ' : r 99 H
PASS Azgk%fﬁi%tt 133@% Swr: 1.01ms Avg: 2483.65 MHz, 50.98 dBuV/m
140
E
= 120 4
[aa)
R
£ 100 A
2
g
& 80
e}
[}
T 60 -
40
2450 2455 2460 2465 2470 2475 2480 2485 2490 2495 2500
Frequency (MHz)
Plot 7-616. Radiated Restricted Upper Band Edge Measurement Antenna WF7
Mode: 802.11ax(SV)
Data Rate: MCS4
Distance of Measurements: 3 Meters
Operating Frequency: 2457MHz
Channel: 10
‘ RBW: 1 MHz  pegk: 2483.60 MHz, 64.27 dBuV/m
peak VBW: 3 MHz ' : » O K
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Plot 7-617. Radiated Restricted Upper Band Edge Measurement Antenna WF7
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Mode: 802.11ax(SV)
Data Rate: MCS5
Distance of Measurements: 3 Meters
Operating Frequency: 2457MHz
Channel: 10
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Plot 7-618. Radiated Restricted Upper Band Edge Measurement Antenna WF7

Mode: 802.11ax(SV)
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 2462MHz
Channel: 11
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Plot 7-619. Radiated Restricted Upper Band Edge Measurement Antenna WF7
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Plot 7-620. Radiated Restricted Upper Band Edge Measurement Antenna WF7
Mode: 802.11ax(SV)
Data Rate: MCS5
Distance of Measurements: 3 Meters
Operating Frequency: 2462MHz
Channel: 11
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Plot 7-621. Radiated Restricted Upper Band Edge Measurement Antenna WF7

FCC ID: BCGA2567
IC: 579C-A2567

i®»

Proud to be part of @ slement

PCTEST

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:
1C2106080048-01-R1.BCG

Test Dates:
6/2/2021 - 8/11/2021

EUT Type:
Tablet Device

Page 375 of 429

© 2021 PCTEST

V 10.4 5/21/2021

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or

assembly of contents thereof, please contact INFO@PCTEST.COM.




/r,? PCTEST
o Proud to be part of @ elemen
Mode: 802.11ax(SV)
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 2467MHz
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‘ RBW: 1 MHz  pegk: 2489.00 MHz, 63.27 dBuV/m
Peak VBW: 3 MHz ' : r 93- K
PASS Azgk%fﬁi%tt 133@% SwT: 1.01ms Avg: 2483.90 MHz, 51.30 dBuV/m
140 -
E
= 120 4
[aa)
R
£ 100 -
2
g
& 80
e}
m \
o 60+ %
40
2450 2455 2460 2465 2470 2475 2480 2485 2490 2495 2500
Frequency (MHz)
Plot 7-622. Radiated Restricted Upper Band Edge Measurement Antenna WF7
Mode: 802.11ax(SV)
Data Rate: MCS4
Distance of Measurements: 3 Meters
Operating Frequency: 2467MHz
Channel: 12
‘ RBW: 1 MHz  pegk: 2484.45 MHz, 68.96 dBuV/m
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Plot 7-623. Radiated Restricted Upper Band Edge Measurement Antenna WF7
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Plot 7-624. Radiated Restricted Upper Band Edge Measurement Antenna WF7
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7.7.6 CDD Radiated Restricted Band Edge Measurements
§15.205 §15.209; RSS-Gen [8.9]

Mode: 802.11n
Data Rate: MCS10
Distance of Measurements: 3 Meters
Operating Frequency: 2412MHz
Channel: 1
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PASS i dih 1o om VoW S Mz Peak: 2389.54 MHz, 65.57 dBuv/m

Avg. O

Pedk Offset: 11,7d8_SWT: 1.01ms _Avg: 2389.90 MHz, 51.07 dBuV/m

140 A

120 A

100 A

80

Field Strength (dBuV/m)

60

40

T T T T T T
2310 2322 2334 2346 2358 2370 2382
Frequency (MHz)

T T T
2394 2406 2418 2430

Plot 7-625. Radiated Restricted Lower Band Edge Measurement Antenna WF7

Mode: 802.11n
Data Rate: MCS12
Distance of Measurements: 3 Meters
Operating Frequency: 2412MHz
Channel: 1
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Plot 7-626. Radiated Restricted Lower Band Edge Measurement Antenna WF7

FCC ID: BCGA2567
IC: 579C-A2567

PCTEST MEASUREMENT REPORT
Proud 1o e pertct @ semes (CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:

Test Dates: EUT Type:

1C2106080048-01-R1.BCG 6/2/2021 - 8/11/2021 Tablet Device

Page 378 of 429

© 2021 PCTEST

V 10.4 5/21/2021

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or
assembly of contents thereof, please contact INFO@PCTEST.COM.




/4‘ PCTEST
o Proud to be part of @ elemen
Mode: 802.11n
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Operating Frequency: 2412MHz
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Plot 7-627. Radiated Restricted Lower Band Edge Measurement Antenna WF7
Mode: 802.11n
Data Rate: MCS10
Distance of Measurements: 3 Meters
Operating Frequency: 2417MHz
Channel: 2
‘ RBW: 1 MHz  pegk: 2389.56 MHz, 67.84 dBuV/m
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Plot 7-628. Radiated Restricted Lower Band Edge Measurement Antenna CDD
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Plot 7-629. Radiated Restricted Lower Band Edge Measurement Antenna CDD
Mode: 802.11n
Data Rate: MCS13
Distance of Measurements: 3 Meters
Operating Frequency: 2417MHz
Channel: 2
‘ RBW: 1 MHz  pegk: 2389.66 MHz, 67.56 dBuV/m
peak VBW: 3 MHz : : 07 H
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Plot 7-630. Radiated Restricted Lower Band Edge Measurement Antenna CDD
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